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Min emission bandwidth

Test Result B4

TestMode Antenna | Freq(MHz)| 6dB EBW [MHz] FL[MHZ] FH[MHZ] Limit(MHz] Verdict

5745 16.34 5736.79 5753.13 0.5 PASS

11A Antl 5785 16.34 5776.79 5793.13 0.5 PASS

5825 16.31 5816.83 5833.13 0.5 PASS

5745 17.58 5736.17 5753.75 0.5 PASS

11AC20SISO Antl 5785 17.54 5776.17 5793.72 0.5 PASS

5825 17.32 5816.17 5833.50 0.5 PASS

11ACA0SISO Antl 5755 36.32 5736.84 5773.16 0.5 PASS

5795 36.40 5776.77 5813.16 0.5 PASS

11AC80SISO Antl 5775 75.41 5737.22 5812.63 0.5 PASS
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Test Graphs B4
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHZz] Limit[dBm/MHz] Verdict
5180 3.18 <10.91 PASS
5220 4.74 <10.91 PASS
5240 4.25 <10.91 PASS
5260 6.07 <10.91 PASS
5300 6.83 <10.91 PASS
5320 3.61 <10.91 PASS
1A Antl 5500 1.24 <11.00 PASS
5580 1.72 <11.00 PASS
5700 1.77 <11.00 PASS
5720_UNII-2C 1.84 <11.00 PASS
5720_UNII-3 -2.92 <30.00 PASS
5745 -0.44 <30.00 PASS
5785 -0.63 <30.00 PASS
5825 -1.23 <30.00 PASS
5180 2.67 <10.91 PASS
5220 4.26 <10.91 PASS
5240 3.76 <10.91 PASS
5260 4.69 <10.91 PASS
5300 5.47 <10.91 PASS
5320 3.04 <10.91 PASS
11AC20SISO Antl 5500 1.54 <11.00 PASS
5580 3.73 <11.00 PASS
5700 0.36 <11.00 PASS
5720_UNII-2C 0.39 <11.00 PASS
5720_UNII-3 -4.26 <30.00 PASS
5745 -1.84 <30.00 PASS
5785 -0.23 <30.00 PASS
5825 -0.8 <30.00 PASS
5190 -4.83 <10.91 PASS
5230 -0.99 <10.91 PASS
5270 0.54 <10.91 PASS
5310 -3.53 <10.91 PASS
5510 -5.86 <11.00 PASS
11AC40SISO Antl 5550 -5.88 <11.00 PASS
5670 -4.66 <11.00 PASS
5710_UNII-2C -3.53 <11.00 PASS
5710_UNII-3 -6.73 <30.00 PASS
5755 -6.55 <30.00 PASS
5795 -6.49 <30.00 PASS
5210 -7.22 <10.91 PASS
11ACS0SISO Antl 5290 -5.93 <10.91 PASS
5530 -9.32 <11.00 PASS
5610 -5.96 <11.00 PASS
Sporton International Inc. (Kunshan) Page Number : A2 of A76
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5690_UNII-2C -7.55 <11.00 PASS
5690_UNII-3 -11.41 <30.00 PASS
5775 -10.01 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR402401E

Appendix B. Radiated Spurious Emission Test Data

Relative Humidity : 41~42%
Test Engineer : Jake
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band FGal-Tzd) Antenn% Modulation ‘ Channel Frequencq g::g RU Remark
Mode1 = U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode2 = U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 = U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A | 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 5 | U-NII-2A | 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A = 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11ac VHT20 36 5180 MCS0 - -
Mode 11 U-NII-1 5.15-5.25 1 802.11ac VHT20 44 5220 MCS0 - -
Mode 12 U-NII-1 5.15-5.25 1 802.11ac VHT20 48 5240 MCS0 - -
Mode 13| U-NII-2A  5.25-5.35 1 802.11ac VHT20 52 5280 MCS0 - -
Mode 14| U-NII-2A  5.25-5.35 1 802.11ac VHT20 60 5300 MCS0 - -
Mode 15| U-NII-2A  5.25-5.35 1 802.11ac VHT20 64 5320 MCS0 - -
Mode 16 ~ U-NII-2C | 5.47-5.725 1 802.11ac VHT20 100 5500 MCS0 - -
Mode 17 U-NII-2C | 5.47-5.725 1 802.11ac VHT20 116 5580 MCS0 - -
Mode 18 U-NII-2C | 5.47-5.725 1 802.11ac VHT20 140 5700 MCS0 - -
Mode 19 U-NII-1 5.15-5.25 1 802.11ac VHT40 38 5190 MCS0 - -
Mode 20 U-NII-1 5.15-5.25 1 802.11ac VHT40 46 5230 MCS0 - -
Mode 21| U-NII-2A  5.25-5.35 1 802.11ac VHT40 54 5270 MCS0 - -
Mode 22| U-NII-2A  5.25-5.35 1 802.11ac VHT40 62 5310 MCS0 - -
Mode 23 U-NII-2C | 5.47-5.725 1 802.11ac VHT40 102 5510 MCS0 - -
Mode 24  U-NII-2C | 5.47-5.725 1 802.11ac VHT40 110 5550 MCS0 - -
Mode 25 U-NII-2C | 5.47-5.725 1 802.11ac VHT40 134 5670 MCS0 - -
Mode 26 U-NII-1 5.15-5.25 1 802.11ac VHTS80 42 5210 MCS0 - -
Mode 27| U-NII-2A  5.25-5.35 1 802.11ac VHTS80 58 5290 MCS0 - -
Mode 28  U-NII-2C | 5.47-5.725 1 802.11ac VHTS80 106 5530 MCS0 - -
Mode 29 U-NII-2C | 5.47-5.725 1 802.11ac VHT80 122 5610 MCS0 - -
Mode 30 U-NII-3 | 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 31 U-NII-3 | 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 32 U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 33  U-NII-3 | 5.725-5.85 1 802.11ac VHT20 149 5745 MCS0 - -
Mode 34  U-NII-3 | 5.725-5.85 1 802.11ac VHT20 157 5785 MCS0 - -
Mode 35  U-NII-3 | 5.725-5.85 1 802.11ac VHT20 165 5825 MCS0 - -
Mode 36  U-NII-3 | 5.725-5.85 1 802.11ac VHT40 151 5755 MCS0 - -
Mode 37 U-NII-3 | 5.725-5.85 1 802.11ac VHT40 159 5795 MCS0 - -
Mode 38 U-NII-3 | 5.725-5.85 1 802.11ac VHT80 155 5775 MCS0 - -
Mode 39 U-NII-2C | 5.47-5.725 1 802.11a 144 5720 6Mbps - -
Mode 40  U-NII-2C | 5.47-5.725 1 802.11ac VHT20 144 5720 6Mbps - -
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B13 BW=

5M

Mode 41| U-NII-2C 5.47-5.725 1 802.11ac VHT40 142 5710 6Mbps - -
Mode 42| U-NII-2C 5.47-5.725 1 802.11ac VHT80 138 5690 6Mbps - -

U-NII-2C 5.47-5.725 1 802.11ac VHT20 140 5700 MCSO0 - -
Mode 43
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Summary of each worse mode

Mode Modulation Ch. (FI\;quz) (d Iéeu\ce/:n (dlélun\1/|/tm M(r:ljrg)m Pol. Z?/Zk Result Remark
1 802.11a 36 5150.00 47.33 | 54.00 -6.67 H AVERAGE Pass Band Edge
1 802.11a 36 10360.00 @ 47.54 68.20 -20.66 \% PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 10440.00 @ 46.93 68.20 -21.27 \% PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 @ 47.07 68.20  -21.13 \% PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10522.93 4931 68.20 -18.89 H Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 15900.00 3769 54.00  -16.31 H AVERAGE Pass Harmonic
6 802.11a 64 5350.30 45.76 = 54.00 -8.24 H AVERAGE Pass Band Edge
6 802.11a 64 10640.00 @ 44.97 74.00 @ -29.03 H PEAK Pass Harmonic
7 802.11a 100 5459.44 4432 54.00 -9.68 H AVERAGE Pass Band Edge
7 802.11a 100 16500.00 49.26 68.20 -18.94 \% PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 11160.00 46.67 74.00 -27.33 \% PEAK Pass Harmonic
9 802.11a 140 5725.08 66.45 | 68.20 -1.75 \% PEAK Pass Band Edge
9 802.11a 140 11400.00 4482 74.00 -29.18 \% PEAK Pass Harmonic
10 802.11ac VHT20 36 5150.00 48.24 = 54.00 -5.76 H AVERAGE Pass Band Edge
10 802.11ac VHT20 36 10360.00 @ 46.83  68.20  -21.37 \% PEAK Pass Harmonic
11 802.11ac VHT20 44 - - - - - - - Band Edge
11 802.11ac VHT20 44 10440.00 47.17 68.20 -21.03 \% PEAK Pass Harmonic
12 802.11ac VHT20 48 - - - - - - - Band Edge
12 802.11ac VHT20 48 10480.00 47.26 68.20 -20.94 \% PEAK Pass Harmonic
13 802.11ac VHT20 52 - - - - - - - Band Edge
13 802.11ac VHT20 52 10520.00 @ 44.43 68.20  -23.77 H PEAK Pass Harmonic
14 802.11ac VHT20 60 - - - - - - - Band Edge
14 802.11ac VHT20 60 10600.00 @ 46.14 74.00  -27.86 H PEAK Pass Harmonic
15 802.11ac VHT20 64 5350.00 48.58 = 54.00 -5.42 H AVERAGE Pass Band Edge
15 802.11ac VHT20 64 10640.00 45.30 74.00 -28.70 H PEAK Pass Harmonic
16 802.11ac VHT20 100 5467.12 66.67 | 68.20 -1.53 \% PEAK Pass Band Edge
16 802.11ac VHT20 100 11000.00 46.59 74.00 -27.41 \% PEAK Pass Harmonic
17 802.11ac VHT20 116 - - - - - - - Band Edge
17 802.11ac VHT20 116 11160.00 46.38 | 74.00 -27.62 H PEAK Pass Harmonic
18 802.11ac VHT20 140 5725.56 67.02 | 68.20 -1.18 H PEAK Pass Band Edge
18 802.11ac VHT20 140 11400.00 4545 74.00 -28.55 \% PEAK Pass Harmonic
19 802.11ac VHT40 38 5149.76 49.44  54.00 -4.56 H AVERAGE Pass Band Edge
19 802.11ac VHT40 38 10380.00 48.24 68.20 -19.96 \% PEAK Pass Harmonic
20 802.11ac VHT40 46 - - - - - - - Band Edge
20 802.11ac VHT40 46 10460.00 46.78 68.20 -21.42 \% PEAK Pass Harmonic
21 802.11ac VHT40 54 - - - - - - - Band Edge
21 802.11ac VHT40 54 10540.00 @ 45.53  68.20  -22.67 H PEAK Pass Harmonic
22 802.11ac VHT40 62 5350.10 48.95  54.00 -5.05 H AVERAGE Pass Band Edge
22 802.11ac VHT40 62 10620.00 @ 43.52 74.00  -30.48 H PEAK Pass Harmonic
23 802.11ac VHT40 102 5464.56 61.77 | 68.20 -6.43 H PEAK Pass Band Edge
23 802.11ac VHT40 102 11020.00 44.88 74.00 -29.12 H PEAK Pass Harmonic
24 802.11ac VHT40 110 - - - - - - - Band Edge
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24 802.11ac VHT40 110 11100.00 45.61  74.00 -28.39 H PEAK Pass Harmonic
25 802.11ac VHT40 134 5726.36 65.03 | 68.20 -3.17 H PEAK Pass Band Edge
25 802.11ac VHT40 134 11340.00 43.63  74.00 -30.37 H PEAK Pass Harmonic
26 802.11ac VHT80 42 5138.88 50.91 | 54.00 -3.09 H AVERAGE Pass Band Edge
26 802.11ac VHT80 42 10420.00 @ 45.41 68.20 -22.79 \% PEAK Pass Harmonic
27 802.11ac VHT80 58 5351.60 50.99 | 54.00 -3.01 H AVERAGE Pass Band Edge
27 802.11ac VHT80 58 10580.00 @ 43.59 68.20  -24.61 \% PEAK Pass Harmonic
28 802.11ac VHT80 106 5458.48 51.74 | 54.00 -2.26 H AVERAGE Pass Band Edge
28 802.11ac VHT80 106 11060.00 45.61  74.00 -28.39 H PEAK Pass Harmonic
802.11ac VHT80 122 5457.20 50.27 | 54.00 -3.73 \% AVERAGE Pass Band Edge
29 802.11ac VHT80 122 11220.00 4415 74.00 -29.85 \% PEAK Pass Harmonic
30 802.11a 149 5600.40 52.33  68.20 | -15.87 H PEAK Pass Band Edge
802.11a 149 11490.00 44.61 74.00 -29.39 H PEAK Pass Harmonic
802.11a 157 - - - - - - - Band Edge
3l 802.11a 157 11570.00 45.09  74.00 -28.91 \% PEAK Pass Harmonic
a2 802.11a 165 5948.80 53.43  68.20 | -14.77 H PEAK Pass Band Edge
802.11a 165 11650.00 4490 @ 74.00 -29.10 H PEAK Pass Harmonic
802.11ac VHT20 149 5647.60 53.18 68.20 | -15.02 H PEAK Pass Band Edge
33 802.11ac VHT20 149 11490.00 44.23 74.00 -29.77 H PEAK Pass Harmonic
» 802.11ac VHT20 157 - - - - - - - Band Edge
802.11ac VHT20 157 11570.00 45.23 74.00 -28.77 \% PEAK Pass Harmonic
802.11ac VHT20 165 5934.00 52.32 68.20 | -15.88 H PEAK Pass Band Edge
= 802.11ac VHT20 165 11650.00 4586 @ 74.00 -28.14 \% PEAK Pass Harmonic
36 802.11ac VHT40 151 5930.50 53.40 68.20 | -14.80 H PEAK Pass Band Edge
802.11ac VHT40 151 11510.00 45.14 '« 74.00 -28.86 H PEAK Pass Harmonic
37 802.11ac VHT40 159 5950.80 52.90 68.20 | -15.30 \% PEAK Pass Band Edge
802.11ac VHT40 159 11590.00 44.62 74.00 -29.38 H PEAK Pass Harmonic
802.11ac VHT80 155 5650.40 60.72 | 68.50 -7.78 \% PEAK Pass Band Edge
3 802.11ac VHT80 155 11550.00 44.05 74.00 -29.95 \% PEAK Pass Harmonic
39 802.11a 144 - - - - - - - Band Edge
802.11a 144 11440.00 4519 = 74.00 -28.81 H PEAK Pass Harmonic
802.11ac VHT20 144 - - - - - - - Band Edge
40 802.11ac VHT20 144 11440.00 44,62 74.00 -29.38 H PEAK Pass Harmonic
al 802.11ac VHT40 142 - - - - - - - Band Edge
802.11ac VHT40 142 11420.00 44.20 74.00 -29.80 \% PEAK Pass Harmonic
42 802.11ac VHT80 138 - - - - - - - Band Edge
802.11ac VHT80 138 11380.00 43.70 74.00 -30.30 H PEAK Pass Harmonic
43 802.11ac VHT20 140 5727.32 61.86 = 68.20 -6.34 \% PEAK Pass Band Edge
802.11ac VHT20 140 17100.00 @ 47.94 68.20  -20.26 \% PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
] A28 -2 ] | | UNAUNZANILZC
5.0 W 5.
48 1 WWW
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M47.60 6424 74.00 -9.76 36.05 34.40 10.61 37.02 Q.00 100 301 PEAC 1 5180.00 106,60 ------ ------ 93.64 3443 1064 FI1 000 100 301 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-H-8-U-H0-24-U-NI-2CHAVG) L L UNIA--NT- 28 U-I-2CIRVG)
a 1 s
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 515000 47.33 3400 -6.67 39.33 34.00 10.61 37.03 Q.00 100 301 AVERAGE 1 51E0.08 9781 ------ ------ 8.8 34.43 1064 .11 0.00 100 301 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
LA ] | | UNAUNZANILZC
650 WW’“’W WM 50
PR AR IY e I
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5143.00 6136 74.00 -11.64 33.37 34.00 10.61 37.02 .00 16 6L PEAC 1 5180.00 106,15 ------ ------ 98.18 .43 1664 7710 080 16 6L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik “
N B3
5.0 L]
-804 U-NI-2CHAVG) L L ULNIA-A-NT- 28 U-I-CERVG)
448 1 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.50 4608 34.00 -7.90 3B.10 34.00 10.61 37.03 Q.00 116 61 AVERAGE 1 5180.00 9.B1 ------ ------ B6.85 .43 le.64 11 060 116 6L AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ) U-NE&MU-P’MC{M@ 1 - ) U-N&ﬂMU-P’Mﬂ[&\@
Peak o RV [ P————————
MW i
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10360.00 45.57 68.20 -20.63 3078 37.37 1346 67.84 000 - - PEAC 1 10360.00 47.54 68.20 -20.66 6L.76 37.36 15.45 67.83 0.8 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ) U-NE&MU-jMC{M@ 1 - ) H-N&ﬂMU-jKJﬂM@
Peak MM*“MWW y 1 A Mmmmmﬂ
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 1044p.00 45.09 68.20 -23.11 20.20 37.43 15.50 67.06 0.00 --- PEAK 1 10440.00 46.93 68.20 -21.17 6L.@3 7.4 15.50 67.06 0.00 - - PEAC
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 o U—"Eﬂmu-']m\@ _ L S0 UNLLUNIAD LG
Peak 188 1 1l 1
e MMMWWW”WW R PP IR— w
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10430.00 45.53 68.20 -20.67 39.%6 37.48 15.% 67.87 0.8 - - PEAC 1 10430.00 47.07 68.20 -21.13 6LI2 37.47 15.% 67.07 @88 - - PEAC
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Pol. Horizontal Vertical
el B el B
138 134
LA a5
83 B3
UMD NZA DTG DA ZA DN
g up ) . L LTl i) S S I
) UNILUNI-ZA DN CAVG) UNHE-UNI-2A U NLCAVG)

ol ol 1
Peak 4
R RN bl

Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10522.93 4931 68.20 -18.89 €3.25 37.92 15.60 67.86 .08 -~ - Pesk 1 10517.80 47.27 68.20 -20.93 6L21 37.52 15.60 67.86 0.8 - - Peak
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Pol. Horizontal Vertical
1‘,ﬂ“Le\mI{dl!u\ﬂm) 0 Level {4BuVim)
1138 134
975 075
813 B3
U-NI-A-U-N-2A-U-Ni-2C) U-NIHA-U-i-2A-U-Hi-2C
- UL _1 (I M . L 7 L 1 M
- & - UALLUNEZADAIZCAVE) N NN A NLECATG)
a i J o S S— el il il - T 7
IR N RRTE RO TR : ek
Peak i
325
i
Avg 153 .
7000 200, 11400, 13600, 15800, 18000
Frequency (M) 700 o0, 11410, 1 15400, 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit  Ower Read Ant Cable Preamp Aux APos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBw/ dBfm dB 4B B o deg
1 1060000 47.20 7400 -26.78 60.94 3760 15.67 66.99 0.00 380 BPEAC Mz dBuy/mdBV/m B BV B B B A8 o deg
2 10600.08 36.5 5400 -17.44 .28 360 15.67 66.99 0.0 380 O AVERAGE 1 10603.60 45.70 74.80 -28.29 S9.40 37.60 15.68 66.99 .00 --- -~ Peak
3 15900.08 48.12 74.00 -25.88 5287 40.20 19.28 64.23 Q.00 3o @ PEAK 1 15900.00 48.21 74.00 -29.79 5.9 40.20 19.18 6423 Q.00 1e@ @ PEAK
4 1590.00 37.69 54.00 -16.31 4.4 4020 19.28 64.23 .00 300 @ AVERAGE 3 15900.00 37.62 54.00 -16.38 4237 40.20 19.18 6423 Q.00 1ee @ AVERAGE
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sPoRTON LAS. Report No. : FR402401E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd UM s
] | L U -L--2A- N2
5.0 5.
M ; W
448 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 533140 55.40 74.00 -18.51 46.67 3459 107 3652 Q.00 147 302 PEAC 1 5310.00 105,85 ------ ------ 97.15 .56 1673 .59 060 47 30 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U828 U-0-2C1AV)
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5390.30 45.76 54.00 -B.4 36.04 3439 10.75 3652 Q.00 147 302 AVERAGE 1 53000 9720 ------ - BB.51 3456 1673 3659 0.00 147 302 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B12 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922




FCC RF Test Report

sPoRTON LAS. Report No. : FR402401E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UM s
| ] | L UIEA-L-2A- N2
5.0 5.
i |
a [ pS—
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 533170 56.51 74.00 -17.49 47.69 3459 10.75 3652 Q.00 108 63 PEAC 1 5310.00 103.B1 ------ ------ 9,01 .56 1673 3659 0.60 108 63 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s {
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U822V
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5330.00 44.08 54.00 -0.90 35.06 3459 10.75 3652 Q.00 108 63 AVERAGE 1 53000 9%.14 ------ ----- B.44 3456 1673 3659 0.00 108 63 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B13 of B121
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samran . FCC RF Test Report

Report No. : FR402401E

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 o U—"Eﬂmu-']m\@ _ L S0 UNLLUNIAD LG
Peak e L i —————— b e —————
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdws & BN B B B B o g Modwhdws & B0 B B B B a dg
1 10640.00 44.57 74.00 -29.83 36.61 37.68 1571 66.95 0.00 --- PEAK 1 10640.00 44.34 74.00 -29.66 37.9%8 37.68 1571 66.95 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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s=aranas. FCC RF Test Report Report No. : FR402401E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
1134 138 1
75 175
813 M3
- AN UL T ML T A

Al
44 ul me. o
Peak
18 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos  Thas
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1565060 5450 7480 -19.41 45,49 M0 10.84 36,44 080 253 292 PEW Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 5469.84 57.60 68.20 -10.60 48.50 3470 10.85 36.45 0.0 253 292 PEAK 1 5500.00 106,63 ------ ------ 97.48 34.73 10.89 36.47 0.00 253 292 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-NIA-U -2 L -2CAVG) . . NN 28 U-I-CIAVG)|
Il | Il va_,
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5439.44 4430 54,00 -9.68 35.22 3470 10.84 36.44 0.00 253 292 AVERAGE 1 5300.00 97.14 -----v -ooee- B7.99 34.73 10.89 36.47 0.00 253 292 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B15 of B121

TEL : +86-512-57900158
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s=aranas. FCC RF Test Report Report No. : FR402401E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 113§
1
L 175
813 M3
AR L 2C T ML T s
50 50
; W
44 ul
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freg level Line Linit Level Factor Loss Factor Factor Remark Linit Over Resd Ant Cable Preamp Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
155528 53.96 7400 -20.04 4483 .60 10.03 6.4 080 19 4 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 546376 55.49 68.20 <1071 46.39 470 10.84 6.4 0.00 108 40 PEN 1 5300.00 104,49 ------ - 9,34 3473 10.89 36.47 0.00 100 40 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s {
i3 i3
[ Al
U-H-A-A -2 -U-2CEAVG) . - NN 24 U--CIAVG)|
a 1 s L\/—-,
Av
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5439.90 43.9% 54.00 -10.04 34.86 34.70 10.84 36.44 0.00 100 40 AVERAGE 1 5300.00 9.8 ------ - 86,93 34.73 10.89 36.47 0.00 100 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B16 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922




samran . FCC RF Test Report

Report No. : FR402401E

Pol. Horizontal Vertical
mL&veI(dDu‘lﬁn) 0 Level (dBuVim)
134 1134
015 015
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
g U ) I 1 1L 1 A L]
1 _ U-NEﬂJAéU- J2CHAVE) 1 _ } U-N&ﬂ-ﬂiU-NMC(AVQ
m 1 " i 1
Peak bAoA b RS e R Dy
18 !
Avg
163 16
7000 9200, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 11066.08 45.86 74.88 -28.94 57.75 37.98 16.84 66.63 0.00 --- PEAK 1 11066.08 46.25 74.88 -27.75 58.%4 37.98 16.84 66.63 8.80 -  --- PEAC
2 16509.09 4530 68.20 -19.88 52.62 40.91 19.68 64.29 .00 === PEAK 1 16509.00 49.16 68.20 -15.94 5299 40.89 19.67 6429 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number 1 B17 of B121




samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertica
el B e B
900 Ly

Peak
Avg
150 1,
T000 0. 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp A APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNn B BN Bh & B & 0 &y M BN B BN Bh & B & o &g
1 11160.00 45.59 74.00 -28.10 5237 37.9% 7.4 6L&7 0.8 - - PEA 1 L1160.00 46.67 74.80 -27.33 3314 377.9% 17.4 6LE7 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B18 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



FCC RF Test Report

SPORTON LAB.

Report No. : FR402401E

Pol. Horizontal Fundamental
1HL\‘W&I(III!!I\I'IIn) 1‘.mL\‘!V&I(ill!ll\l'lln)
1138 138 1
it
5 Mf‘ MM a5
03 B3
,jM“ M Ll -HA-0-0-28-U-AI-2C) ] | ] i T TN 2AUNL2C
L Ly il I
850 WWWW 650
48 WWWWWMM %8 . PR W
Peal Wy
5 35
16 163
5685 5101, in. 533, 5744, 5765 1000 . o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 972820 6430 68.20 -3.86 35.10 34.04 1LIB 3640 Q.00 286 242 PEAC 1 5700.00 104,96 ------ ------ 95,87 M. 1114 3633 0.0 286 241 PEAK
1‘.mL\‘!V&I(ill!ll\l'lln)
138
a5 !
B3
6.0
L L NI 28 U--CEAVG)
48
35
bt
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor
b BV dBfm B B & o deg
1 5700.00 97,55 ------ -=--- BB.46 3430 114 3635 000 M6 4

Renark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number
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FCC RF Test Report

SPORTON LAB.

Report No. : FR402401E

Pol. Vertical Fundamental
1HL&V&I(tll!ll\l'lln) 1‘.mLewzl(dl!ll\l'lln)
1138 138 i
5 YM M a5
By Jﬁ' B3
Md A28 ] | ] i T I -NI-2A0N2C
850 "‘%‘m 650 -
408 WWM"WWWM 88 o o et | Wbttt
boak W il ey A
ea
s T akde
16 163
5685 5101, in. 533, 5744, 5765 1000 0. o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 975,08 66.45 68.20 -L75 57.24 34.43 ILIB 3640 Q.00 100 242 PEAC 1 5700.00 106,00 ------ ------ %.89 .31 1115 3636 0.0 100 241 PEAK
1‘.mLewzl(dl!ll\l'lln)
138
1
a5
B3
650
L L NN 28 U-I-CEAVG)
48
Avg Blank WMWM*‘J T
35 o
A A
163
1000 0. o, 4600, 5800, T000

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor
b BV dBfm B B & o deg
1 5700.00 9832 ------ - 8.3 330 1114 %35 0B 0 4

Renark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number

: B20 of B121



samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ) U-NEEMU-P’MC{AVQ 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak m P —— L n i
Wttty g WMWW oo
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 11400.00 4410 74.00 -29.89 %6.24 38.16 16.30 66.39 0.0 - - PEAC 1 11400.00 44,80 74.00 -29.18 3.9 38.16 16.38 66.39 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 B21 of B121

TEL : +86-512-57900158
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s=aranas. FCC RF Test Report Report No. : FR402401E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
] | | UNUNZANILZC
5.0 5.
a s W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M4L00 6143 74.00 -11.57 33.44 34.00 10.60 37.01 Q.00 183 199 PEAC 1 5180.00 105,27 ------ -=---- 97.30 .43 le.64 7710 0.00 10 299 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
-804 U-NI-2CHAVG) L L ULNIA--NT- 24 U-I-2CIRVG)
[y ‘ [
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5150.00 43.24 54.00 -5.76 40.06 34.00 10.61 37.03 Q.00 183 199 AVERAGE 1 515000 9734 ------ --oo- B9.58 .43 1064 111 0.00 103 299 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B22 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922




s=aranas. FCC RF Test Report Report No. : FR402401E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-2 A2 ] | | UNAUNRZANLZC
5.0 1 Wm 5.
4 i W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5147.50 6136 74.00 -11.64 33.37 34.00 1061 37.02 000 107 102 PEKC 1 5180.00 104,57 ------ -=---- 9.61 .43 1664 I 080 17 1 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s *
N B3
5.0 L]
-804 U-NI-2CHAVG) L L NI 28 U-I-2CIRVG)
448 ! 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.80 45.80 34.00 -8.20 37.80 34.00 1061 37.03 Q.00 17 122 AVERAGE 1 5180.00 96.08 ------ ------ 88,12 .43 1060 111 0.00 107 222 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B23 of B121
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samran . FCC RF Test Report

Report No. : FR402401E

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak B RIS M HMWW povion
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdws & BN B B B B o g Modwhdws & B0 B B B B a dg
1 10360.00 44.14 6820 -24.06 3535 37.35 15.4 6.3 0.00 --- PEAK 1 10360.00 46.03 68.20 -21.37 6L.@7 3735 15.44 67.83 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 C LRI ALAG) _ L S0 UNLLUNIAD LG
m 1 Al 1
Peak IR BEDpwPaeTe T L =R
Py
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
11044000 4453 68.20-23.17 29.01 37.45 15.53 67.86 0.0 - - PEAC 1 10440.00 47.17 68.20 -20.03 6LZ7 7.4 15.50 67.06 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B25 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Report No. : FR402401E

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
1
Peak e AR ' R E———
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdws & BN B B B B o g Modwhdws & B0 B B B B a dg
1 10450.00 45.50 68.20 -20.61 20.64 37.47 15.55 67.87 0.00 --- PEAK 1 10430.00 47.26 68.20 -20.94 LY 37.48 15.% 67.07 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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samran . FCC RF Test Report

Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr!‘\uwel(ll&Mm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 o U—"Eﬂmu-']m\@ _ L R ﬂ.znfu.jmavg
Peak 4 ‘ T f ‘ PRSTmew—
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdws & BN B B B B o g Modwhdws & B0 B B B B a dg
1 1050.00 44.43 68.20 -23.77 3637 37.50 15.60 67.06 0.00 --- PEAK 1 1050.00 44.40 68.20 -23.78 36.3% 37.52 15.68 67.06 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - ) H-N&ﬂMU-jKJﬂh\@
Peak i 1 o AP | y 1
mewmw WWMWWWWWM
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10000.00 d46.14 74.00 -27.3 9.8 37.60 15.67 66.99 0.8 - - PEAC 1 10600.00 45.37 74.00 -28.63 30.09 37.68 15.67 66.99 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B28 of B121

TEL : +86-512-57900158
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FCC RF Test Report

sPoRTON LAS. Report No. : FR402401E
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UM s
I ] | L UIEA-L-2A- N2
5.0 ’ 1 5.
u 4 WW
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5330.50 6@.B4 74.00 -13.16 5202 3439 10.75 3650 Q.00 100 304 PEAC 1 5310.00 105,50 ------ ------ 96.82 34.56 16.73 6.6l 0.00 100 304 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U828 U-0-2C1AV)
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5390.00 4358 34.00 -5.40 3976 3459 1075 3652 Q.00 100 304 AVERAGE 1 53000 97.85 ------ ----- B9.05 3456 1673 36.59 0.00 100 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B29 of B121

TEL : +86-512-57900158
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FCC RF Test Report

sPoRTON LAS. Report No. : FR402401E
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UM s
L ] | L UIA-L-2A- U2
55.0W WWM 5.
a MMWWMMWMMWM 1 W
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 533150 59.45 74.00 -14.55 30.63 34.59 1075 3652 Q.60 118 63 PEAC 1 530.00 104.75 ------ ----- 9.0 .56 16.73 359 0.60 18 63 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik !
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U822V
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5390.00 47.48 54.00 -6.50 3B.66 3459 10.75 3652 Q.00 118 63 AVERAGE 1 53000 9.88 ------ ------ BB.18 34.56 16.73 3659 0.60 118 63 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B30 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922




samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S 1L
L - ) U-NEEMU-P’MC{AVQ 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak e ! b " e,
I PP R eL Ll b
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10640.00 45.30 74.00 -28.70 5.9 37.68 1571 66.95 0.0 - - PEAC 1 10640.00 44.06 74.00 -29.94 3770 37.68 1571 66.95 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B31 of B121
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FCC RF Test Report

sPoRTON LAS. Report No. : FR402401E
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
138 113§ 1
L 175
813 M3
VRN N i T Tt iy R T
50 1 50 =
4a.eWWMWMWMWW 488 WWM
Peak
18 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freg level Line Linit Level Factor Loss Factor Factor Remark Linit Over Resd Ant Cable Preamp Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1 OS450.10 59.45 A0 1455 5071 3434 1084 3644 .80 250 241 PEM Mz dBuV/n dBuv/m  dB OBV dBfm B 0B B a deg
1 546376 62.62 63.20 -5.58 53.80 4.4 10.84 6.4 0.0 250 M1 PEK 1 5300.00 109,58 ------ ------ 106,86 34.30 10.89 36.47 0.00 250 241 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-N-A-U M- 2A-UL-2CEAVG) L L NN 28 U-I-CIAVG)
s ‘ s
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5439.90 43.84 54.00 -5.16 40.10 34.34 10.84 36.44 0.00 250 241 AVERAGE 1 5300.00 109,68 ------ ------ 9188 34.30 10.89 36.47 0.00 250 241 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B32 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922




FCC RF Test Report

sPoRTON LAS. Report No. : FR402401E
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
138 138 1
L 175
813 M3
] | ] U2
50 50
44 ul
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos  Thas
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1 55768 50.34 7480 -14.66 .60 3434 10.84 36,44 080 11 236 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 5467.12 66.67 6.20 -1.53 57.94 3433 10.85 36.45 0.0 101 236 PEXK 1 5300.00 116,22 ------ ------ 10158 34.30 10.89 36.47 6.00 101 236 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-N-A-U M- 2A-UL-2CEAVG) L L NN 28 U-I-CEAVG)
s ‘ s
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5439.90 49.08 54.00 -5.00 40.26 34.34 10.84 36.44 0.00 101 236 AVERAGE 1 5300.00 101,16 ------ - 9238 34.30 10.89 36.47 0.00 101 236 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B33 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ) U-NE&MU-WC{NQ 1 - ) H-N&ﬂMU-jKJﬂh\@
Peak e 1 -~ - b 1 A
[FTPT—— WWWNMMW
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 11060.00 46.19 74.00 -27.81 35.95 37.80 16.04 66.63 0.0 - - PEMC 1 11000.00 46.50 74.00 -27.41 9.3 37.80 16.04 66.63 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B34 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S 1L
— 4 o U—"Eﬂmu-']m\@ _ L R ﬂ.znfu.jmavg
1L 1 P 1
Peak wmanke il A RRRE SRR—
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 11160.00 4638 74.00 -27.62 35.9% 37.94 16.15 66.61 0.8 - - PEAC 1 L1160.00 45.70 74.00 -28.30 36.20 377.94 16.15 66.6L 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B35 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



samran . FCC RF Test Report

Report No. : FR402401E

Pol. Horizontal Fundamental
1HL&V&I(III!!I\I'IIn) 1‘.ﬂ‘\u}w&l(dl!ll\l'lln)
1138 138 1
bk JI — w3
By B3
WMM i -HA-U-0-28-U-AI-2C) ] | ] i T TN 2AUNL2C
850 Wiy 650 P
it W"’\MW_N
Peak ! Y R
ea i
5 5
16 163
5685 5101, in. 533, 5744, 5765 1000 . o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 975,56 67.00 68.20 -L.18 57.81 34.43 ILIB 3640 Q.00 264 246 PEAK 1 5700.00 104,82 ------ ------ 95,73 M3 1114 3.3 0.0 264 246 PEAK
1‘.ﬂ‘\u}w&l(dl!ll\l'lln)
138
w3 !
B3
650
L L NI 28 U--CEAVG)
48
Avg Blank . i WMMH_J ]
JJM/W-—
163
1000 . o, 4600, 5800, T000
Frequency (Miz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEvaEWE B BN Bh & B & a g
1 5700.08 991 ------ -=---- B7.82 .30 1114 3635 0.00 264 246 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : B36 of B121



samran . FCC RF Test Report

Report No. : FR402401E

Pol. Vertical Fundamental
1HL&V&I(tll!ll\l'lln) mLeveHdBﬂWm)
1138 138 r
ot
5 '( a5
03 | B3
M‘ W.l | 1 U4 U-NI-2A-UNI-2C T ML T ] 1] T NN
850 PR | 650 e
1 MW'MWMM 0 | ARE L [T T
) 48 Lt prs e P A
Peal
L e adaa
16 163
5685 5101, in. 533, 5744, 5765 1000 0. o, 4600, 5800, T000
Frequency (Miz) Frequency (Miz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 573LER 6677 68.20 -1.43 57.53 34.06 1L1D 3641 Q.00 1o 41 PEAC 1 5700.00 105,49 ------ ----- 9%.38 #.31 1115 3636 0.0 17 24D PEAK
mLeveHdBﬂWm)
138
a5 !
B3
6.0
L L NI 28 U--CEAVG)
48
35 v
|y e
163
1000 0. o, 4600, 5800, T000
Frequency (Miz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEvaEWE B BN Bh & B & a g
1 5700.00 97,62 ------ ------ B8.53 .30 114 3635 0.00 107 241 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : B37 of B121



samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - ) H-N&ﬂl&”-jﬂ-ﬂh\@
Peak MWWWMW ' Al
I iy
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 11400.00 45.85 74.00 -28.95 3718 38.16 16.30 66.59 0.8 - - PEAC 1 11400.00 45.45 74.00 -28.55 3738 3816 16.38 66.39 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B38 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



saronas. FCC RF Test Report

Report No. : FR402401E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-HA-0-H0-24- A2 ] | |7 URNIA-LI-2A- N2
5.0 1 ! w 5.
4MWWWWWWMwWWW [l Lyttt
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5143.80 59.58 74.00 -14.42 5160 34.00 10.61 37.03 Q.00 183 64 PEAC 1 5190.00 97.40 ------ ------ B.41 3446 1066 7713 0.0 10 64 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
U-NI---2A-U--2CAVG), U828 U--2C1RVE)
41 —_ | — [ S — |
448 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.76 49.44 5400 -4.56 4146 34.00 10.61 37.03 Q.00 103 64 AVERAGE 1 5199.00 89.49 ------ ----- BL33 .43 1060 .11 0.00 103 64 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : B39 of B121




samran . FCC RF Test Report Report No. : FR402401E

Pol. Horizontal Fundamental

Lol

113§

y \ U-H0-A-U-N-2- A2

Peak Blank
15

163

5190 5244, 5208, 5352, 5406, 5450
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5488.43 5135 74.00 -10.65 4233 34.65 10.78 36.41 0.0 105 o4 PEA

1HL&V&I(tll!!l\l'lln)
1138
5
M.'Erv_h\
850 ‘
\ U242V
W
T b I 1
Avg - Blank
5
16
590 5244, 5298, 5352 5406, 5450
Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 5439.20 48.70 54.00 -13.30 3163 34.68 10.82 36.43 Q.00 103 64 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 B40 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922



SPORTON LAB.

FCC RF Test Report

Report No. : FR402401E

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-HA-0-0-24- U2 ] | | 7 URNIA-LI-2A- N2
5.0 1 5.
“ ) Nl
Peak
15 35
163 163
G 532 5164, 519, 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5149.50 59.12 74.00 -14.88 5114 34.00 10.61 37.03 .00 131 101 PEAC 1 5199.00 96.99 ------ ------ B.02 .43 le.64 7710 000 13 201 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
U-N---2A-U-S-2CAVG) U828 U--2C1RVE)
— [I— L A
448 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg

1 548,30 47.67 9400 -6.33 39.69 34.40 10.61 37.83 @.00 132 201 AVERAGE

6 b dBfm B B B o deg
86,70 34.43 10.64 37.16 0.00 132 201 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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samran . FCC RF Test Report Report No. : FR402401E

Pol. Vertical Fundamental

Lol

|1."erl

ﬁﬂll |

0y MWLYNH Y T — 'WWMWWWJWM

ARG S N AR b

U-H0-A-U-N-2- A2

Peak Blank
8
163
5190 5244, 5298, 5352 5406 5450
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 54191 5124 74.00 -10.76 4.7 34.60 10.82 36.43 0.00 132 200 PEAK

Lol

113§

\ U-NHA-L 2 U--2C AV

Avg Blank

5190 5244, 5208, 5352, 5406, 5450
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5439.46 49.76 54.00 -13.24 31.66 3470 10.84 36.44 0.00 132 201 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 B42 of B121
TEL : +86-512-57900158
FCC ID : 2BL79-A922



FCC RF Test Report

SPORTON LAB.

Report No. : FR402401E

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - H-NEEMU-WMC{AVQ 1 - ) H-N&ﬂMU-P’MCWQ
1L q o 1
Peak H*MMW“"W m———" WWMWWWW
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10330.00 45.20 68.20 -20.98 0.4 37.36 1546 67.04 .00 --- PEAK 1 10330.00 48.24 68.20 -19.9 62.43 37.37 15.48 67.04 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Report No. : FR402401E

Pol. Horizontal Vertical
mmeumvnn) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ) H-NEEMU-P’MC{AVQ 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak i t TR b 1 e
oA e Te——L L
:Mwww TR
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10460.00 44.80 68.20 -23.31 20.00 37.42 15,54 67.07 .00 --- PEAK 1 10460.00 46.78 68.20 -21.40 60.89 37.42 15,54 6707 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S 1L
L - ) U-NE&MU-P’MC{AVQ 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak e 1 s————— f *‘ o
ool WW
oo ot
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10540.00 45.53 68.20 -20.67 39.49 37.48 15.6] 67.85 0.0 - - PEAC 1 10540.00 44.%4 68.20 -23.16 36.88 37.48 15.62 67.04 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 B45 of B121
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Report No. : FR402401E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-HA-0-H0-24- A2 ] | T U2 N2
5.0 5.
! W
mwwmwwmwwwwwmwmmeWMWWWMwmwwmw%WW% 449
Peak
15 35
163 163
G 532 5164, 519, 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5136.16 52.62 74.00 -20.38 44.63 34.39 1039 36.99 0.80 1% 62 PEAC 1 531000 99.49 ------ ---o- 9.7 #.57 1673 .58 080 1% 62 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
U-NI-A--2A-U-0-2CAVG) L L U-H-8U--28-U-0-2C1AVE)
448 ] 48
Avg
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 51408 4158 34.00 -11.42 33.58 3437 1057 3694 0.00 155 62 AVERAGE 1 53000 98.34 -----v ---o- BLEZ .57 1673 3658 0.00 135 62 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : B46 of B121
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Pol. Horizontal Fundamental

Lol

113§

WIEWM r«‘uw‘f mmmvlv:\

U-H0-A-U-N-2- A2

) o
a8 L T

Y AR

Peak Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5354.00 59.27 74.00 -14.73 50.43 34.60 10.75 3651 0.0 155 62 PEAK

Lol

113§

U-NHA-L 2 U--2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5350.10 43.95 4.00 -5.05 40.13 34.59 10.75 36.52 0.60 155 62 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 B47 of B121
TEL : +86-512-57900158
FCC ID : 2BL79-A922



SPORTON LAB.

FCC RF Test Report

Report No. : FR402401E

22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-HA-0-H0-24- A2 ] | T U2 N2
5.0 5.
: et
48y 48
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5185.76 5118 74.00 -20.80 43.17 34.36 105 36.91 .00 159 102 PEAC 1 531008 97.61 ------ ----- BB.80 34.57 16.73 358 0.00 130 202 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
U-NI-A--2A-U-0-2CAVG) L L U-H-8--28-U-0-2C1ANE)
448 i 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5I113.60 4160 34.00 -11.40 33.60 34.37 10.57 36.94 Q.00 159 102 AVERAGE 1 5310.00 89.18 ------ ------ B0.46 34.57 16.73 3658 0.00 130 202 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Pol. Vertical Fundamental

Lol

113§

L& Wy /,wmw,\‘

il DA URIA TN
Y 1

ul \“WMMMMMMWWWW

Peak Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 535020 59.43 74.00 -14.57 50.61 34.59 10.75 36.52 0.60 159 262 PEAK

Lol

113§

U-NHA-L 2 U--2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 535170 46.66 54.00 -7.34 37.84 3459 10.75 36.52 0.60 159 202 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 B49 of B121
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 o U—"Eﬂmu-']m\@ _ L S0 UNLLUNIAD LG
Peak o R—— Ty " N —————
T g
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 1060.00 43.501 74.00 -30.48 37.27 37.53 15.69 66.97 0.8 - - PEAC 1 10620.00 4200 74.00 -3L.10 3655 37.53 15.69 66.97 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B50 of B121

TEL : +86-512-57900158
FCC ID : 2BL79-A922
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23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz

ANT 1
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 113§
ki s 1
813 M3
LA Y T T T L AL
50 50
488 9 Yt st
Peak M
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freg level Line Linit Level Factor Loss Factor Factor Remark Linit Over Resd Ant Cable Preamp Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
155012 S6.06 7480 -17.84 47.06 3470 10.84 36,44 080 23 65 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 SAG4S6 6L77 63.20 -6.43 52.67 470 10.85 36.45 0.0 283 65 PENK 1 5316.08 9%.19 ------ - B6.94 34.76 10.91 36.42 0.00 283 63 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i3 i3
[ Al
U-H-A-A M- 2A-U-2CEAVG) L L NN 28 U-I-2CAVG)|
448 1 44
15 325
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5459.28 4411 54.00 -9.89 35.01 34.70 10.84 36.44 0.00 203 65 AVERAGE 1 5310.08 87.39 ------ - 7825 3473 10.88 36.47 0.00 283 65 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B51 of B121

TEL : +86-512-57900158
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Pol. Horizontal Fundamental
1HL&W!I(tll!ll\l'lln)
1138
5
03
U8 -NI-2A-U-N0-2C
850
) 1
44 “1 iy \ “J'w'iill‘wm'wu"v h ‘r‘-v‘r‘ ’114 A v‘llllwivl \l‘*- wl“v 'vluv w H -““'ﬁ‘v““ p M\‘w‘ﬂr‘nN hribingl
Peak Blank
5
16
5685 5101, in. 533, 5744, 5765
Frequency (Miz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 578,76 51.43 68.20 -16.77 4169 3458 LLI2 3646 Q.00 283 65 PEAC

Sporton International Inc. (Kunshan) Page Number : B52 of B121
TEL : +86-512-57900158
FCC ID : 2BL79-A922





